

TEST REPORT

Report No. SL:TX:2370010153-3

DATE : 20/01/2024

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

SR

SAMPLE NOT DRAWN BY SGS LANKA (PVT) LTD.

SAMPLE SUBMITTED AND IDENTIFIED BY SUPPLIER AS:

SUBMITTED BY TEXTRIP (PVT) LTD
ADDRESS NO.122, YMBA BUILDING, SIR BARON JAYATHILAKE MW,
CITY COLOMBO 01-
COUNTRY LK

PRODUCT DESCRIPTION RUBBER
 LOOP BAND, FIT LOOP, RUBBER BAND, LOOP BAND (LAYERED), RUBBER BAND (LAYERED), FIT LOOP (LAYERED)
 QTY SUBMITTED: 03 NOS
 COUNTRY OF DESTINATION: EUROPE, USA, CANADA, AUSTRALIA, ASIA & AFRICA

COLOUR BLUE
CONTACT PERSON MR.MANGALA GUNASEKERA
COUNTRY OF ORIGIN SRI LANKA

SAMPLE RECD ON 15/12/2023 **TEST START DATE** 21/12/2023 **TEST END DATE** 08/01/2024

TESTS	PASS	FAIL	REMARKS
N-NITROSODIETHYLAMINE (NDEA) CONTENT#	X		Refer Report No:T32320351412SC
PHTHALATE CONTENT A1	X		

for SGS Lanka (Pvt) Ltd.

Anil Wijayakumar
Laboratory Manager

**THIS REPORT SUPERSEDES ALL PREVIOUS DOCUMENTS BEARING REPORT No. 2370010153-2
 TEST REPORT HAS BEEN REVISED TO CORRECT THE PHTHALATE CONTENT TEST.**

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400012308

Page 1 of 4

Control No.:2475000274

This document is issued by the Company under its General Conditions of Service accessible at <https://www.sgs.com/en/terms-and-conditions.and>, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
 Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. SL:TX:2370010153-3
DATE : 20/01/2024

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

SR

Component List / List of Materials

Sample	Material No.	Component	Material	Colour	Fiber Type	Remark
A	1	LOOP BAND	RUBBER	BLUE		

Test Sample Identification

Test	Component No.	Remark
CAL PROP 65 - PHTHALATE CONTENT	A1	

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400012308

Page 2 of 4

Control No.:2475000274

This document is issued by the Company under its General Conditions of Service accessible at <https://www.sgs.com/en/terms-and-conditions.and>, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT
Report No. SL:TX:2370010153-3
DATE : 20/01/2024

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

SR

R E S U L T S
REQ
N-NITROSODIETHYLAMINE (NDEA) CONTENT#

With reference to ISO 19577, followed by LC-MS/MS analysis

Note: Refer Report No:T32320351412SC

PHTHALATE CONTENT

Test Method: Cal Prop 65 With reference to CPSC method

	<u>CAS-No.</u>	<u>Result(%)</u>
		<u>A1</u>
Diisononyl Phthalate (DINP)	28553-12-0	n.d.
Diisodecyl Phthalate (DIDP)	26761-40-0	n.d.
Dibutyl Phthalate (DBP)	84-74-2	n.d.
Di-n-Hexylphthalate (DnHP)	84-75-3	n.d.
Bis-(2-ethylhexyl) Phthalate (DEHP)	117-81-7	n.d.
Benzylbutyl Phthalate (BBP)	85-68-7	n.d.
Conclusion	--	PASS

Sample Description:

1. Blue loop band

 Note: n.d.= Not detected
 Requirement- 0.1%

Detection limit -

DBP, BBP, DEHP, DNOP, DIBP, DIPP, DMEP, nPiPP, DnPP, DnHP, DUDP, DPP, DCHP - 0.003%

And DINP, DIDP, DIHP, DHNUP- 0.005%

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400012308

Page 3 of 4

Control No.:2475000274

This document is issued by the Company under its General Conditions of Service accessible at <https://www.sgs.com/en/terms-and-conditions.and>, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. SL:TX:2370010153-3

DATE : 20/01/2024

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

Summary of Permissible Limit of Requirement(s) otherwise warning label required:

Requirement(s)	Permissible Limit
California Prop 65 PHTHALATE CONTENT(DEHP, BBP,DBP,DIDP,DnHP and DINP)	≤ 0.1% each of (DEHP, BBP,DBP,DIDP,DnHP and DINP otherwise warning)

Conclusion given based on customer provided requirements.

Note: These tests have been performed as per the customer's request.

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400012308

Page 4 of 4

Control No.:2475000274

This document is issued by the Company under its General Conditions of Service accessible at <https://www.sgs.com/en/terms-and-conditions.and>, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document> Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. SL:TX:2370010153-3

DATE : 20/01/2024

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

SR

IMAGE



**** End of Report ****

* The tests marked with an # are not accredited by SLAB

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400012308

Page 4 of 4

Control No.:2475000274

This document is issued by the Company under its General Conditions of Service accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document> Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

Member of SGS Group (SA)



Test Report

No.T32320351412SC

Date: Jan 05, 2024

Page 1 of 3

TEXTRIP (PVT) LTD.
NO.122, YMBA BUILDING, SIR BARON JAYATHILAKE MW., COLOMBO 01.

The following samples were submitted and identified by/on behalf of the client as:
LOOP BAND, FIT LOOP, RUBBER BAND, LOOP BAND (LAYERED), RUBBER BAND (LAYERED), FIT LOOP (LAYERED)

Case No. : CA323203521449
Ref. No. : 2370010153
Color : BLUE
Supplier : TEXTRIP (PVT) LTD.
Country of Origin : SRI LANKA
Country of Destination : AFRICA, ASIA, AUSTRALIA, CANADA, EUROPE, UNITED STATES
Sample Receiving Date : DEC 20, 2023
Testing Period : DEC 20, 2023 – JAN 04, 2024

Test Requested	Conclusion
California Prop 65 - N-nitrosodiethylamine (NDEA) Content	PASS

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS Hong Kong Ltd.

Lam Chi Ho, Jacko
Senior Chemist

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.





Test Report

No.T32320351412SC

Date: Jan 05, 2024

Page 2 of 3

Test Results:

California Prop 65 - N-nitrosodiethylamine (NDEA) Content

Test Method: With reference to EN ISO 19577:2019. Analysis was conducted by GC-MS with HPLC-MS/MS confirmation.

		Result (mg/kg)
	CAS-No.	1
N-nitrosodiethylamine (NDEA)	55-18-5	n.d.
Conclusion	--	PASS

Sample Description:

1. Blue soft plastic (Band)

Note: n.d.= Not detected
mg/kg = ppm
Reporting limit = 10 ppb

Summary of Permissible Limit of Requirement(s) otherwise warning label required:

Requirement(s)	Permissible Limit
California Proposition 65 (County of Alameda Case No.RG 21-107796)	≤ 10ppb N-nitrosodiethylamine (NDEA)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Remark:

When statement of conformity is made, unless inherent in the requested specification, the decision rule would be based on the non-binary statement with guard band (is equal to the expanded measurement uncertainty with a 95% coverage probability, $w = U_{95}$) in ILAC-G8:09/2019 Clause 4.2.3.

“Pass - the measured value is within (or below / above) the acceptance limit, where the acceptance limit is below / above to the guard band.” or “Pass - The measured values were observed in tolerance at the points tested. The specific false accept risk is up to 2.5%.”

“Fail - the measured value is out of (or below / above) the tolerance limit added / subtracted to the guard band.” or “Fail - One or more measured values were observed out of tolerance at the points tested”. The specific false reject risk is up to 2.5%.

“Inconclusive – It is not possible to state the conformity. Either one or more measured values were observed in the portion of the expanded measurement uncertainty intervals at the points tested where the specific risk is up to 50%.”

Sample Photo:

Pic.1



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.